@ Solutions

CERTIFICATION TEST REPORT

Report Number. : S-4791467516-FR1V3

Applicant : Kohler Ventures, Inc..
Alma St, Palo Alto, CA 94301 USA

Model : KV010103
FCCID : 2BMN9-KV010103
EUT Description : BLE remote controller

Test Standard(s) : FCC 47 CFR PART 15 SUBPART C

Date Of Issue:
2025-09-19

Prepared by:
UL KOREALTD.
26th floor, 152, Teheran-ro, Gangnam-gu Seoul, 06236, Korea

Suwon Test Site: UL KOREA LTD. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu,
Suwon-si, Gyeonggi-do, 16675, Korea
TEL: (031) 337-9902
FAX: (031) 213-5433

A

ACCREDITED

Testing Laboratory
TL-637



REPORT NO: §-4791467516-FR1V3
FCC ID: 2BMN9-KV010103

DATE: 2025-09-19

Revision History

Rev. Issue Date Revisions Revised By
V1 2025-08-05 Initial issue Hyein Lee
V2 2025-09-15 Updated to address TCB'’s question Hyein Lee
V2 2025-09-19 Updated to address TCB’s question Hyein Lee

Page 2 of 36

UL KOREA LTD. Suwon Laboratory

FORM ID: FCC_15C(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL KOREA LTD Confidential

This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: §-4791467516-FR1V3 DATE: 2025-09-19
FCC ID: 2BMN9-KV010103

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ...t rrces s r s s sr s s s s s s s s s s n e 5
2. TEST METHODOLOGY .....coiiiiceciiiiiiriirsmmsssssssssrsssmssssssssssssssssnssssssssssssssssnnssssssssssssssnnnnns 6
3. FACILITIES AND ACCREDITATION ... rrrrrcmssssss s s e s s s s s mmsssss s s s e e s e e s mmasnsnsssennnes 6
4. DECISION RULES AND MEASUREMENT UNCERTAINTY ... ereene e 7
4.1, METROLOGICAL TRACEABILITY ..ottt ettt ettt aaaa 7
4.2, SAMPLE CALCULATION ...ttt ettt ettt et e e e 7
4.3.  MEASUREMENT UNCERTAINTY ..ottt ettt 7
4.4, DECISION RULES. ...ttt ettt ettt ettt e ee e e 7
5. EQUIPMENT UNDER TEST ... oo iiiirrccecss s s s s s s s smmssssss s s s s s e s s mmsnssss s s s e s e s s mmmnnssnnnssnnnns 8
5.1, EUT DESCRIPTION ...ttt ettt ettt 8
5.2, MAXIMUM QUTPUT POWER. ... oottt aeeae e 8
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ...ttt 8
5.4. WORST-CASE CONFIGURATION AND MODE ............uueeeeeeeeeeeee e 9
5.5, DESCRIPTION OF TEST SETUP. ...ttt 10
6. MEASUREMENT METHOD......cciccciiiiiiirriteescsss s s s s s s s ssssssss s s s e s s s s smnsn s s s s s e s e s s nmnssssnssssnnnns 12
7. TEST AND MEASUREMENT EQUIPMENT ... rrsmesss s s s e s e s s e e 13
8. TEST RESULTS SUMMARY ......oiiiiiiticiiirresssrsmsss s s smass s sssmssa s s s smsssssssmnssssssnnsssssenmnsnnees 14
9. ANTENNA PORT TEST RESULTS ...ttt r s s s s s s s s e nm e 15
9.1, ONTIME AND DUTY CYCLE ...ttt ettt 15
9.2, B AB BANDWIDTH. ...ttt ettt ettt ae e e 16
.20, TEST AT A e et e et e et e e et e e e e et eaeans 16
9.2.2. 6 dB BANDWIDTH PLOTS ..ottt e 17

9.3, OUTPUT POWER. ...ttt ettt e ettt e e e e aae e 18
0.3, 0.  TEST AT A ettt et e e e et e e e e et e e e e et eeaans 18
9.3.2.  PEAK POWER PLOTS ... ittt e e e e 19

9.4, AVERAGE POWER ...ttt ettt ettt e e eetaa e e 20

Lo IR S T I I L Y NP 20

9.5, POWER SPECTRAL DENSITY ...ttt eeeaa e 21
0.5, TEST DA T A e ettt e e e e e ettt e e e e e e e e eeraanns 21
9.5.2.  PSD TEST PLOT S ..ttt ettt e e e e e et e e e e e e e e e eeraaanns 22

9.6. CONDUCTED SPURIOUS EMISSIONS.......o oot 23
0.8. 1. TEST PLO T S ettt e e e e e et e e e e e e e e eerbanns 24

Page 3 of 36
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15C(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL KOREA LTD Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: §-4791467516-FR1V3 DATE: 2025-09-19
FCC ID: 2BMN9-KV010103

10. RADIATED TEST RESULTS ...ttt s r s r e s s s e e s e e e e s 26
10.1. LIMITS AND PROCEDURE..........coooooeeee ettt ettt e e aaaeas 26
10.2. TRANSMITTER ABOVE 1 GHZ.....coaoeeeeeeeeeee ettt 29

10.2.1. T MBPS ANT T L ettt e e et e et e et aaans 29

10.3. WORST CASE BELOW 1 GHZ ...ttt ettt 36
Page 4 of 36

UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15C(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: §-4791467516-FR1V3 DATE: 2025-09-19
FCC ID: 2BMN9-KV010103

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Kohler Ventures, Inc..
EUT DESCRIPTION: BLE remote controller
MODEL NUMBER: KVv010103
SERIAL NUMBER: #Sample3(RADIATED), #Sample9(CONDUCTED)
DATE TESTED: 2024-10-29 ~ 2024-12-10
APPLICABLE STANDARDS
STANDARD TEST RESULTS
47 CFR Part 15 Subpart C Complies

UL KOREA LTD. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL KOREA
LTD. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL KOREA LTD. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL KOREA LTD. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL KOREA LTD. By: Tested By:
Seokhwan Hong Hyein Lee
Suwon Lab Engineer Suwon Lab Engineer
UL KOREA LTD. UL KOREA LTD.
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2. TEST METHODOLOGY

FCC 47 CFR Part 2.

FCC 47 CFR Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2020.

3. FACILITIES AND ACCREDITATION

PO~

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1(3m semi-anechoic chamber)
X Chamber 2(3m semi-anechoic chamber)
I

Chamber 3(3m semi-anechoic chamber)
Chamber 4(3m Full-anechoic chamber)
Chamber 5(3m Full-anechoic chamber)

UL KOREA LTD. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations and is traceable to
recognized national standards.
4.2, SAMPLE CALCULATION
Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB
4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY

RF Output Power 0.69 dB
Power Spectral Density 1.4 dB

Occupied Bandwidth 0.04 %
Conducted Spurious Emissions 1.4 dB

Conducted Disturbance, 0.15 to 30 MHz 1.84 dB
Radiated Disturbance, 9 kHz to 30 MHz 2.41dB
Radiated Disturbance, 30 MHz to 1 GHz 3.69 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.18 dB
Radiated Disturbance, Above 18 GHz 5.07 dB

Uncertainty figures are valid to a confidence level of 95%.

44, DECISION RULES

Decision rule for statement(s) of conformity is based on Clause 4.4.3 in IEC Guide 115:2023.
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FCC ID: 2BMN9-KV010103

DATE: 2025-09-19

5. EQUIPMENT UNDER TEST

5.1. EUT DESCRIPTION

The EUT is a BLE remote controller.

This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak and average conducted output power as follows:

Frequency Mode Power Output Power Output Power
Range[MHZz] Mode [dBm] [mW]
- 1 Mbps Peak 7.170 5.21
2402~2480 (255 pkt) Average 6.457 4.42

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The chip antenna was Permanently attached.
Therefore, this E.U.T Complies with the requirement of §15.203.

The radio utilizes a internal antenna, with a maximum gain of: 1.25 dBi

“BLE Antenna” as indicated in antenna specification are written as ANT1 in this report.
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5.4. WORST-CASE CONFIGURATION AND MODE

The fundamentals of the EUT were investigated in three orthogonal orientations X, Y and Z.

It was determined that below table’s orientation was the worst-case orientation.

ANT1
Y

Radiated tests were performed with laptop connected to test jig as the worst-case configuration.
Radiated harmonics spurious 1~18 GHz Low/Mid/High channels,18-26GHz were performed
with the EUT set at the 1Tx mode. Radiated emission below 1GHz and power line conducted
emission were performed with the EUT set to transmit at the channel with highest output power
as worst-case scenario.

For Radiated band-edge and spurious test, tests were performed on 1Tx mode.
All radiated tests were performed with the laptop attached to a test jig under worst-case conditions.

Power verification
The output power was investigated at the single supported data rate of 1 Mbps (255 pkt), which

represents the worst-case packet length for this device. All tests were performed in this mode as
it is the only operational data rate supported by the device.

Symbol Rate Mode Freq. Conducted

[Ms/s] [MHz] B‘E;th n“‘]" 9
1 Mbps 2402 5.759
37 pkt 2 440 6.343
1 U 2 480 5.738
1 Mbps 2402 5.670
255 pkt 2440 6.457
ANT1 2480 5.627
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

. OHSUNG Interface Board
Test Zig ELECTRONICS RO - N/A
Laptop LG 15UD490 001QCFT576955 N/A

/0 CABLE

USB to
1 TTL serial 1 USB Shielded 180 cm N/A
UART
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software exercised the EUT to enable BLE mode.
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FCC ID: 2BMN9-KV010103

DATE: 2025-09-19

SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

Test PC

Test Zig

e [T Ef

i
GO E@EEOE@E S0 @

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

/

]
[TestZigH EUT ]

Adaptor

AC Main

\—{ 3m SAC
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6. MEASUREMENT METHOD
6 dB BW : ANSI C63.10-2020, Section 11.8.2 Option 2

OUTPUT POWER : ANSI C63.10-2020, Section 11.9.1.1 RBW = DTS bandwidth

POWER SPECTRAL DENSITY : ANSI C63.10-2020, Section 11.10.2 Method PKPSD (peak PSD)

Qut-of-band Emissions (Conducted) : ANSI C63.10-2020, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Non-restricted Bands: ANSI C63.10-2020, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Restricted Bands : ANSI C63.10-2020, Section 11.12 Emissions in
restricted frequency bands
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DATE: 2025-09-19

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List

Description Manufacturer Model S/N Cal Due
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2025-09-07
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB 9163 750 2026-07-30
Antenna, Horn, 18 GHz ETS 3117 00168717 2026-07-17
Antenna, Horn, 40 GHz ETS 3116C 00166155 2026-07-23
Preamplifier ETS 3116C-PA 00168841 2025-07-25
Preamplifier, 1000 MHz Sonoma 310N 341282 2025-07-22
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 | 2029169 2025-07-23
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 2025-07-24
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 2025-01-03
Spectrum Analyzer, 44 GHz KEYSIGHT N9040B MY60080268 | 2025-01-03
Attenuator PASTERNACK PE7087-10 A001 2025-07-23
Attenuator PASTERNACK PE7087-10 A008 2025-07-23
EMI Test Receive, 40 GHz R&S ESU40 100439 2025-07-23
EMI Test Receive, 40 GHz R&S ESU40 100457 2025-07-22
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2025-07-22
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2025-07-22

UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

e I_’art Test Description Test Limit Tes_st_ Test Result
Section Condition
15.247 Occupied Bandwidth .
(a)(2) (6dB & 99%) > 500kHz Complies
2.1051, Band Edge / Conducted Spurious .
15.247(d) | Emission -20 dBe Complies
Conducted
1(%)%;)7 TX conducted output power <30 dBm Complies
15.247(e) | PSD < 8 dBm/3kHz Complies
15.205, . . . . .
15 209 Radiated Spurious Emission < 54dBuV/m(Av) Radiated Complies
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DATE: 2025-09-19

9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE
LIMITS
None; for reporting purposes only.
Duty Cycle T
Mode On time Period Duty_ cycle x DutyoCycIe Correction Minimum VBW
[msec] [msec] [Linear] [%] Factor
[dB] [kHz]
2400 ~ 2 483.5 MHz Bands
1Mbps [255pkt] | 2125 | 2498 | 08507 | 8507 | 070 0.471
é:f;iw " +‘
e o BRELEE RETI
ZAT;I;\‘M‘\DGE 'J o :e::.' ”kI:'l: 00 dBm
' \ s . am

Center 2.440000000 GHz

l

Wode | Trace | Scale
N t

Res BW 8 MHz

 Marker Tabla

Function Function Width

¥
2.614 ms| 7.057 dBm

Span 0 He|
Sweep 7.60 ms (2001 pts)

Funglion Value

[ 7

6] ]
[ 2.498 ms|(4)

a1

| @k

acm?

0.08413 68

Oct 29, 2024
1:40:12 PM

1 Mbps (255 pkt)

2N

oYd
PA

Note. Radiated spurious emissions were measured with the duty cycle reduction factor (per
customer declaration) applied in accordance with FCC Part 15.35(c). For radiated band-edge
measurements, the more restrictive duty cycle was applied to represent worst-case conditions.
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9.2. 6 dB BANDWIDTH

LIMITS

6dB Bandwidth:
FCC §15.247 (a) (2)
The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

9.2.1. TEST DATA

Frequency | 6 dB Bandwidth | Minimum
Mode Antenna Channel Limit
[MHz] [kHz] [kHz]
0 2 402 674.7
(;5'\gbppkst) ANTA 19 2 440 6772 500.0
39 2 480 669.7
Worst 669.7 500.0
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DATE: 2025-09-19

9.2.2. 6 dB BANDWIDTH PLOTS

. AMbpsANT1 |

Low(0) Channel

S50

24842
Dezupied BW T+
KEYSIGHT Input & finput - 40 & Atterr 31 dB Ing Free Hun  |Ceater Freg J 4U200000 GHE
— Praamg: Off Gars; walHokd. 300900
Align Mty Fuosg Rl Ini (5] W Palh Standand #IF Gain | o Reaclin S0l Mone:
o INFE: Adegbye
1 Graph A
Scale/Div 10.0d8 Ref Value 25.00 dBm
R R AL
e il 8 Vg )
il
(Center 2.402000 GHz #Video BW 300.00 kHZ Span 3 Mz,
iRes BW 100.00 kHz Sweep 5.33 ms (8001 pts)
2 Metrics "
Oooupled Bandwidih
1.0738 WHz. Total Pawer 126d8m
Transmit Freq Ermar 551 Hz % of OBW Fower 800 %
* dB Bandwidth G747 Kz xdB 50008
‘am Now D4, 2024~ [ ax
=9l ?E 12 % PAN
24842
Orzupied BW r+
KEYSIGHT inpin v iopan 750 Anen a8 T Free Run  |Center Fresy 7 440000000 GHr
Fieamp. OfF Gate. OF waalHold. 360900
g Aul Fica Rer It (3] W Pall Standars #IF Gain Low. Readio 530 Mone:
o INTE: Ansgtue
1 Grepn v
‘Scale/Div 10.0 dB Ref Value 25.00 dBm
Log
.- B s o “ g
e oy [0 e L Y R e o
L'y A V1L
50
Center 2.440000 GHz #Video BW 300.00 kHz Span 3 MHz
#Res BW 100.00 kHz. Sweep 5.33 ms (8001 pts)
EECT
Ocoupled Bandwidth
10772 MRz Tatal Pawer 136 d8m
Transmit Freq Ermor 519 Hz %% of OBW Pawer 99.00 %
 dB Bandwidth G772 kHiz xdB 60008
al Now D4, 2024~ K
- L I -| ?| 344:33PM ..':: % LA
24842
Dezupied BW T+
KEYSIGHT inpii &+ o 7 5065 en 5048 Tng Froe fun  [Genler Fresg 2 480000000 GHr
e eamp: Of Gate: waHokd. 360:900
A Al Fic Rer 1ot (S} W Pall Stanus #F Gam Low  [Radio 1 None
or INIE: Adegbve
1 Grepn "
‘Scale/Div 10.0 dB Ref Value 25.00 dBm
Log
SN RS AL i
PRIl 1 o

i,
g W ¢
T e

(Center 2.480000 GHz
iRes BW 100.00 kHz

#Video BW 300.00 kHz

Span 3 MHz
Sweep 5.33 ms (8001 pts)

2 Mt

Oczupied Bandwidin

1.0685 MHz Tatal Pawer
Transmit Freq Ermor 970 Hz % of OB Pawer
% dB Bandwidth BEB.7 kHZ % B

12.9dBm

99.00 %
0008

=0 7T

I
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2020) under section 11.9.1.1 utilizing spectrum
analyzer(RBW = DTS bandwidth).

RESULTS

9.3.1. TEST DATA

Peak Output . ;
F Limit M

Mode Antenna Channel requency Power imi argin

[MHz] [dBm] [dBm] [dB]
0 2 402 6.45 -23.55

1 Mbps
ANT1 19 2 440 717 -22.83
(255 pkt) 30.00

39 2480 6.50 -23.50
Worst 717 -22.83
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9.3.2. PEAK POWER PLOTS

1 Mbps ANT1

Low(0) Channel

24842
Swept SA T+ |
KEYSIGHT mpin i g 250 Aten a0 aB NG Fest i 1ype: Power (65| 1 2 5 6
- Frsamp. Of Gate, O vanlHokd 1200100 e
AR Al FIaq Rel It (5] i PAIn Standang 1 Gain L ow T Fiee Run "
o INFE. Adsgtive $ig Track. 0 NH N
1 Specrum v Mkri 2.402 46 GHz|
Scale/Div 10 dB Ref Level 31.90 dBm 6.45 dBm|
Log .
no
1
2011
1
a1
Center 2402000 GHz #Video BW 50 MHz Span 10.00 MHz
#Res BW 3.0 MHz

Sweep 1.00 ms (1001 pts)

Sa ol ?EEE

X
EA!

g0

24542

Middle(19) Channel

Swept SA T+ |
KEYSIGHT mpin i g 250 Aten a0 aB NG Fest i 1ype: Power (65| 1 2 5 6
- Frsamp. OFF Gate, O vanlHokd 1200100 e
AR Al FIaq Rel It (5] i PAIn Standang 1 Gain L ow T Fiee Run "
o INFE. Adsgtive i Track. L1
1 Specrum v Mkr1 2.440 22 GHz|
Scale/Div 10 d& Ref Level 31.90 dBm 7.17 dBm|
Log .
no
1
2011
1
a1
Center 2440000 GHz #Video BW 50 MHz Span 10.00 MHz
#Res BW 3.0 MHz Sweep 1.00 ms (1001 pts)
an 0ot 29, 2024 [~ - ¥
anc -| ?| :08:45 AM -1 % PN
24842
Swept SA T+ |
KEYSIGHT mpin i g 250 Aten a0 aB NG Fest Iype Power (WS 4 4 5 6
e wwarp. Of Gate, O vanlHokd 1200100 e
AR Al FIaq Rel It (5] i PAIn Standang 1 Gain L ow T Fiee Run "
o INFE. Adsgtive $ig Track. 0 L1
1 Specrum Mkri 2.479 96 GHz|
Scale/Div 10 dB Ref Level 31.90 dBm 6.50 dBm|
Logr I
no
1
2011
1
a1
Center 2480000 GHz #Video BW 50 MHz Span 10.00 MHz
#Res BW 3.0 MHz Sweep 1.00 ms (1001 pts)
an 001 29, 2024 [, - ¥
anc -| ?| 8:11:23 AM AN -1 % PN
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DATE: 2025-09-19

9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in
the power meter to allow for direct reading of power.

RESULTS

9.4.1. TEST DATA

Frequency Average Average
Mode Antenna Channel Output Power Output Power
[MHz] [dBm] [mW]
0 2402 5.670 3.690
(;S“prpki) ANTA 19 2 440 6.457 4.423
39 2480 5.627 3.653

Page 20 of 36

UL KOREA LTD. Suwon Laboratory

FORM ID: FCC_15C(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: §-4791467516-FR1V3 DATE: 2025-09-19
FCC ID: 2BMN9-KV010103

9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

ANSI C63.10-2020, Section 11.10.2 Method PKPSD (peak PSD)

RESULTS

9.5.1. TEST DATA

Mode Antenna | Channel Frequency PSD Limit Margin
[MHz] [dBm/3kHz] | 4Bm/3KkHZ] [dB]

0 2 402 -10.32 -18.32

(;S“prpki) ANT1 19 2 440 -9.74 600 1774

39 2480 -10.60 ' -18.60

Worst -9.74 -18.60
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9.5.2. PSD TEST PLOTS

. 1MbpsANT1 |

24542
Swept 54 " +
KEYSIGHT |nput R lInput 2 50 00 e 20 06 PNO. BostWide  #Avg Type: Power (RM! 3456
on (Gala. Off Avg|Hold. 100100
B Ao aner i (5) (S i On Low 119 e W
vy INFE- Adapiive: Si Tk OF NNNNN
1 Spectum Mkri 2.402 018 GHz|
ScaleiDiv 10 A8 Ref Level 15.00 dBm -10.32 dBm)|
Log
500
5
15.0
i,
25.0
Iy,
Center 2.402000 GHz #Video BW 10 kHz ‘Span 2.000 MHz|
[#Res BW 3.0 kHz Sweep ~83.2 ms (1001 pts)
Oct 31,2024 o
\_ _I (ol idls | E @ ﬂ‘
24542
Swept SA " +
KEYSIGHT [mput RF input Z 50 @ Mon 2048 PNO. BostWido  #Avg Type: Powar (R 3456
Praamg: ON Gata O AvgHold 1001100 s
= |aiign Auio [Freq Ref Int (S} W Palh Standard IF Gain Lo Tiig Free Run s
i INFE: Adapiive: i Tk o1 NHNNN
1Spectum Mkr1 2.439 994 GHz|
Scale/Div 10 dB Ref Level 15.00 dBm -9.74 dBm
Log
500
5 1
150 il
i,
25.0
Ganter 2.440000 GHz #Video BW 10 kHz Span 3.000 MHz|
{#Res BW 3.0 kHz Sweep ~83.2ms (1001 pts)
Oct 34, 2024 il oy
L i - 4845 PM | [ |£ g LAY
24542
Swept SA " +
KEYSIGHT et ke gt Z. 50 0 Mon 2040 PNO. DostWido  ¥Avg Type: Pawor (RM 3456
Praamg: O Gaia O AvglHoid. 1001100 it
= ign Auto IFreq Ref Int (S} |p\W Palh Standard IF Gain Low Trig Free Run W
w INFE- Adapiive. Sig Track O NNNNN
1 Specium Mkr1 2.479 805 GHz|
Scale/Div 10 dB Ref Level 15.00 dBm -10.60 dBm|
Log
500
5 1
b
150 D .
250 P,
it
Center 2.480000 GHz #Video BW 10 kHz Span 3.000 MHz|
[#Res BW 3.0 kHz Sweep ~63.2 ms (1001 pts)
- Oct 31,2024 ¥
L i) (’ 4:21:08 P | £ % LAY
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS

Page 23 of 36
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15C(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.




REPORT NO: $-4791467516-FR1V3
FCC ID: 2BMN9-KV010103

DATE: 2025-09-19

9.6.1. TEST PLOTS

1 Mbps ANT1

24542 20542
Swept A v+ Swept SA T+
KEYSIGHT ineur i IOpUZ ED0 At 40 0B [P Hest Wide Types Power (RS 5 4 5 6 KEYSIGHT imour i InputZ B0 @At 208 [PNOFast Typer Power (RIS~ 5 2 5 6
o Presmp off wgiHoka 100100 e Proamp OF [Cater OF wglHo 3030 A
Align: Auln FreqRef: Int () ¥ Fath: Standard I Cain: Low ng: Free Run e T Align: Auto Freqef. Int(5) W/ Path: Standand || Cain: Low g Free Run o
w i rack, O NNNNN o ig Track. O LLLL
1 Sprinn K Mkr2 2.399 97 GHz| 1 Spotum ' Mkr1 2.401 962 7 GHz|
'Scale/Div 10 9B Ref Level 30.00 dBm -31.35 dBm| Scale/Div 10 B Ref Level 20.00 dBm 5.04 dBm)
Log b Log v
%% 100 e |
100 o 000
o, W o I i
n = ] w0
00 I .‘ — ,ﬂ~ == BT e = 400 & ¥
BN oty g AT P T T ! L 500 L N
500 500 iR Rahe
00
Start 2.395000 GHz #Video BW 300 kHZ ideo BW 300 kHz 10,000 GHz
[#Res BW 100 kHz Sweep ~17.3 ms (1001 pts [#Res BW 100 kHz ‘Sweep ~368 ms (100001 pts)
5 Markar Tatis v 5 Mtk Tabis '
Mode | Trace | Scale X ¥ Funclion Function Widih Functian Value Mode | Trape | Scale X Y Funclion Fundtion Widih Fundtion Value
1N 1 i 2.402 25 GHz, 6.541 aBm | T T4 B2 T GHz, A i
—w il 97 GHZ. 35 3B F 1 47,846 0 MHz 48.159Bm|
3 a N | 1 2.338 055 0 Gz 46,09 dBm
] | [ T 4,504 533 3 GHz 50.58 d8m
5 5
8 | & f
ct31, 2004 v Now 05, 2024 A Ve
Mol ? N (%=1 YR A R Wal RIEE ) 3] L VIR
LOW(0) CHANNEL BANDEDGE OUT-OF-BAND(30 MHz ~ 10 GHz)

24542
Swepl 3 1+
KEYSIGHT input i Input 7 50 0 aAtien 008 [PNO Fast Typer Power (RWS © 5 4 5 6
- Preamp: (Cater O wlHol 30630 e
Align: Auto Freq e, Int (S} W Fath: Standard I~ Cain: Low ig: Free Run " v
w Aday ig Track: Off NNNNMN
 soeem f Wkrl 2.440 048 1 GH]
Scale/Div 10 dB Ref Level 20.00 dBm 3.85 dBm|
Log v
100 A
w00
oo I
o
400y i
P O
o ) . .
o i
start 30 W hdeo B 300 kitz S10p 10.000 G
#Res BW 100 kHz ‘Sweep ~368 ms (100001 pts)
frw— B
Mode | Trace = Scale X Y Functian Function Width Function Value
W T 440 048 1 GHz, 3 T
Z N 1 47.846 0 MHz -48.70 0Bm
3 N 1 1 2.503 956 B GHz -47.15 dBm|
4 N T 4878 807 7 GHz 50.82 dBm|
5
& |
Now 05, 2024 A |
"l ?NESe [[e22] 1) 1 3

OUT-OF-BAND(30 MHz ~ 10 GHz)
MIDDLE(19) CHANNEL

24542 + 28542 '
Swept S '+ Swept SA H’
KEYSIGHT ineur i IOpUZ ED0 At 40 0B [P Hest Wide Types Power (RS 5 4 5 6 KEYSIGHT ot P Az 600 sAfer 2008 [PHO Fast Typer Power (o tann
o reamp: wgiHoka 100100 e o rearmp: Cale: OF wibcid 30030 o
Align: Auln FreqRef: Int () ¥ Fath: Standard I Cain: Low Fr e Align: udo [Frea Ref. Int(S) W Path: Standard IF Gain. Low ig. Free Run v
v NFE. Adapiive g Track, O NNNNN w INFE. Adaptive Sia Track: OF NN NN N
1 Sprcin v Mkr2 2.483 51 GHz| 1 spacinm Mkr3 4.960 464 1 GHz|
Scale/Div 10 &8 Ref Level 30.00 dBm -37.05 dBm| Scale/Div 10 d& Ref Level 20.00 dBm -48.01 dBm|
Log T Log
200 10.0 &
0 14
o, L .
00
o | LR i T R R ey Temepeont S e e e . —
500 g
e ” e I
Start 2.478500 GHz #Video BW 300 kHZ Stop 2.488500 GHz Start 30 MHz #Video BW 300 kHz Stop 10.000 GHz.
[#Res BW 100 kHz Sweep ~17.3 ms (1001 pts [#Res BW 100 kHz. ‘Sweep ~308 ms (100001 pts)
5 Markar Tatis v 5 horkar Tabie "
Mode | Trace | Scale X ¥ Funclion Function Widih Functian Value Mode | Trace | Scale kS ¥ [ Fungiion Fungiion Widih Fundlian Value
N | i 2480 26 GHz 6.434 5B TN i 2.480 027 8 GHz 6233d8m
|-y T BT GHz. 0% 9B, Z N T 2.644 035 2 GHZ 46,61 4B
3 |- T T 950 464 1 GHz —A8.01 dBm
] 4
s | 5
8 | 8 I
et 31, 2004 V] Dec 10, 2024 . - %7
LGRSl i Jt () ) B | e e (el 2 E Y
HIGH(39) CHANNEL BANDEDGE OUT-OF-BAND(30 MHz ~ 10 GHz)
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24542 ‘Spectrum Analyzer 4 |+
Swept &4 Swept A T
KEYSIGHT inpur i WpHZ SO0 WA 20dE [PNOEast g Iype: Power (RS 5 4 5 6
— Prearmgr Ot (Cater ot wgiboks 3030 e
Aligr: Auta FraqRe Int (S} | Fatn: Standard I Gaim Low . Frea Run v
w NFE: Adaptive 59 Track. off 4NN NN
1 Spectium Mkr1 25.798 420 GHz|
Scale/Div 10 dB Ref Level 20.00 dBm -46.23 dBm|
Log b
o a
Start 10.000 GHz Video BW 300 KHZ S10p 26.500 GHZ|
#Res BW 100 kHz Sweep ~608 ms (100001 pis)
5 Marker Toble v
Mode | Trsce | Scale X ¥ Function Function Width Function Value
| ) T 25,798 420 GHz. 4623 dBrm|
2
3
4
5
5
Moy 0, 2024
wmHH o l?nEe

[z (8] B <

OUT-OF-BAND(10 GHz ~ 26.5 GHz)

LOW(0) CHANNEL
|+

24542 ‘Spectrum Analyzer 2
Swept SA Swept SA )
KEYSIGHT inpur i WU SO0 [eAten 2hal [PNC Fast g Iype: Power (RS 5 4 5 6
- e (Gate- Ot wglHolt 3030 e
Algn Auto FreqRer Int (S} W Fan Standard I Gain Low - Fres Run v
w NFE: Adaptive 59 Track. off 4NN NN
1 Spectium Mkr1 26.056 150 GHz|
Scale/Div 10 dB Ref Level 20.00 dBm -46.53 dBm|
Log b
e ]
Start 10.000 GHz #Video BW 300 KHZ S10p 26.500 GHZ|
#Ros BW 100 kHz Sweep =608 ms: {10001 pts)
5 Marker Table "
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| - T 76,056 150 GHz, AE.53 &b
2
E]
4
5
6

Hov 0, 2024
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[z (8] B <

OUT-OF-BAND(10 GHz ~ 26.5 GHz)
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24542
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KEYSIGHT /mput

> lgn Ao

v
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Swepl SA T
InpUiZ GO0 AAReT 208 PHOTFast g e Power (US| 1 - s g
Preemgy OF  Gete: OF gt 30130 "
Fisg Ref. Int(S) W Path: Standard |F Gan Low Tng, Free Run ‘
NFE. Adsaplive Sy Trasck. Off
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Scale/Div 10 dB
Log

Mkri1 25.772 515 GHZ|

Ref Level 20.00 dBm -42.66 dBm|

& |
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#Res BW 100 kHz

‘Stop 26,500 GHz,
Sweep ~608 ms (100001 pts)
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2
3
:
:
:
e~ a?
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05743 P |.

51 (8] [

OUT-OF-BAND(10 GHz ~ 26.5 GHz)

HIGH(39) CHANNEL
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10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (pV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
3088 100** 3
88 -216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. §§ 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle reduction factor for average
calculation. (Final detection of spurious harmonic emissions)

Duty cycle reduction factor = 20 log (1/x).

The duty cycle for the restricted band-edge test was derived from section 9.1. Harmonics and
spurious emissions detection utilized the BLE RF Tx Duty Cycle Calculation formula.

Duty cycle reduction factor = 20 log(0.0968) = -20.28 dB
(Please refer to the BLE Operational description for timing details)

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)
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The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note: Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.

Page 28 of 36

UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15C(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: §-4791467516-FR1V3 DATE: 2025-09-19
FCC ID: 2BMN9-KV010103

10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 1 Mbps ANT1

BANDEDGE (0 CHANNEL)
HORIZONTAL RESULT

| UL SUWON Lok Chamber 1 2824 Dct 38 11:89:19
= n
: Restricted Bandedge

Fraoject Number:4731467516
15 i ; Client:Ohsung
Config:EUT / Laptop / Test Zig

Mode ' BE_2482_H
185 Tested by:24542

CdBul/m) Horizontol

2.3 ] ZREECET ] 7415

Frequency (GHz)
Fonge (6Hz) FEU/ VB Ref/Atin  Det/ivg Hode Suesp Pls  #pa/fade  Position Range (Giz) REWABY Ref/Atin  Det/Avg Hode Suesp Fis  #5upafode  Position
1:2.31-2.415 M-GBI/H 11215 PERK/LogPur—icen  165wmsec(futo) BEDT M B degs 393 en K 31-2.4 L% ] JRHS)  1ESmeciut 18815

Trace Markers

arker Frequecy e R T T 06 Gor () e | momoummoim | a0 peacumt o | KNS | A | Heo |y
*2.39 50.45 Pk 7 -26 0 56.15 74 -17.85 0 383 H
*2.38955 49.76 Pk 7 -26 0 56.46 - - 74 -18.54 0 383 H
*2.39 32.77 RMS 7 -26 7 39.17 54 -14.83 - - 0 383 H
*2.38855 33.56 RMS 7 -25.9 7 40.06 54 -13.94 0 383 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

,‘,“:LJL SUWOM Lab Chamber 1 2824 Dct 38 11:38:41
c -
: Restricted Bandedge
s Fraoject Number:4731467516
: Client:Ohsung
Config:EUT / Loptap / Test Zig
_ Mode BE 2482 U
a Tested by:24542
g5
§ 85
o
(%
i
= 75!
s
>
3 c
2 =]
T
el Overageilinit CdBub/n)
o} -
N\
L TENT R Ap) " YT .J oA et i i Nt o
45 4 i ; ;
: 2 ‘ N
] : 3
=
35
2.31 T8 .5MHz/ 2.415
Freguency (GHz)
Ronge (6itz) REU/ Ref/Atin  Dat/ivg Mods Sunep Pis  Wapa/fade Fosition Range (GH2) RIUEL Fef/ftin  Del/fvg Hode Suesp Pta  #upsfode Fosition
Marker Frequency Ren Det Anterna 717_FectordB | 1045 pain Loss(d®) oC Cor (68) osing | Average it 4Buvim) Mergin Peak Limit (@Buvim) PK Mergin Agimutn Helght Pola
(GHz) P ) - @Bavim o (@8) (@8) (Degs) (cm) ty
239 42.37 Pk 7 26 0 .07 - - 74 2593 328 v
*2.38983 52.48 Pk 7 26 0 18 - 74 ~15.82 328 v
2. 32.84 RMS 7 26 7 .24 54 14.76 - - 328 v
*2.33786 37.55 RMS 6 26 7 .85 54 10.15 - - 328 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE (39 CHANNEL)
HORIZONTAL RESULT

UL SUWON Lok Chamber f 2824 Dct 38 13:39:15

125F

Restricted Bandedge

Praject Number:4781467516
15 : Cl ient:Dhsung

Config:EUT / Leptop / Test Zig
Mod=:EE_ 2488 H
145 Testad by 24542

CdBull/mI Harizontal

2.4 8. 3MHz/ 2.563
Frequency (GHz)
Fenge (6iz) WU UB Ref/Alin  Det/fug Mode Sueep Pls  #ups/fade  Fosition Ronge (GHz) REWABU Ref/Aiin  Del/Avg Mode Sueep Fis  #oupsfode  Position
1:2.46-2.563 MCGBI/IH 11243 PEAK/LogPur—Vidia  I65wsec(Auto) BEOT MR 353 degs 403 cn 52,5 653 2 ER/ Par- frvg (R Pusectfuto) 5081 1BETA 8 dugs 400

Trace Markers

Meter Cormected
Frequency Meter o Antenna_717_Factor(dB. it Loss e verage Limit 4BV Margin ok Limit @BV PK Margin Azimuth Height ;
i Readng Det Y 10d8_Path Loss(dB) DC Corr (¢8) Fesing Average Limit (4BuVim) o Peak Limit (dBuVim) s et tean Polarty

*2.48351 41.79 PK 25 0 199 - - 74 ~26.01 358 400

*2.48364 60.99 Pk 25 0 19 N - 74 6.81 358 400

*2.48351 33.16 RMS 25 7 .06 54 13.94 - - 358 400

*2.48352 35.42 RMS 25 7 .32 54 11.68 - - 358 400

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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DATE: 2025-09-19

VERTICAL RESULT

CdBull/m) Uertical

UL SUWON Lob Choamber t

2824 Dec 18 B2:48:84

Restricted Bondedge
Project Number:4791467516

L Client : Oheung
Config:EUT / Laptop / Test Zig
i | Mode :BE_2488_U
e B Tested by:2d4542
Y I N WA N W

%WWWNWWWMWWW

35

2.46 18, 3MHz/ 2.563
Frequency (GHz)

| Fenge (GHz) [T Fef/Atin  Det/Fvg Node Suesp Pls  #aps/fade  Fosition Fange (GHz) REWVBU Ref/ALin  Det/fivg Hode Suesp Pts  fupa/tbde  Fosition
eter Corecied
Fraquenc ‘Antonna_717_Factor(d® Vargn P Margin it gt
Marker CHay Y Rea:cf Det Y 10dB_Path Loss(dB) DC Corr (dB) (»;;:w Average Limit (dBuV/m) @8) Peak Limit (dBuV/m) @8) (Degs) omy Polarity

*2.48351 .63 Pk 32 -25. 0 70.83 74 -3.17 192 02 Vv

*2.48352 .69 Pk 32 -25. 0 70.89 - - 74 -3.11 192 02 Vv

*2.48351 .39 RMS 32 -25. Nd 41.29 54 -12.71 - - 192 02 Vv

*2.48357 .09 RMS 32 -25. N4 46.99 54 -7.01 192 02 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HARMONICS AND SPURIOUS EMISSIONS
0 CHANNEL RESULTS

T B . — —— -

G|

CdBull/m) Harizantal
il

Freguency (GHz)
g D N it Dby ok S Pla fpumak fontin e W W R Uk e T Tk e

1L SUUON Lob Chamber 924 Nov | @8:45,57
11 B 2T —_—— L Rl
aters
186
3
ag|
=1=]
T
E—
[ = g
3 R —
2 o
N . 14
3.
; - R S SE— — —— e —— - = e
Frequency (GHz)
T w0 N i D R S P Fapohes Foter Vo WL Rl (e o T bl Pmitim

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected "

Tl | vean | 0w | REEET | s | occmem | omema |GV | MG | Gawm | ‘@ | e | em | o
1.86514 49.34 PK2 0.6 -26.7 0 3.24 - - 74 -20.76 274 266 H

1.8612 53.13 PK2 0.5 -26.7 0 6.93 - - 74 -17.07 342 145 \4
*2.33831 51.09 PK2 1.6 -26 0 6.69 - - 74 -17.31 294 224 H
*2.33831 51.09 PK2 1.6 -26 -20.28 36.41 54 -17.59 - - 294 224 H
*2.3377 48.87 PK2 1.6 -26 0 54.47 - - 74 -19.53 144 100 \4
*2.3377 48.87 PK2 1.6 -26 -20.28 34.19 54 -19.81 - - 144 100 \4
*3.7310 45.4 PK2 -33.4 0 45.09 - - 74 -28.91 98 136 H
*3.7310: 45.4! PK2 4 -20.28 24.81 54 -29.19 - - 98 136 H
*3.72296 50.6¢ PK2 .5 0 50.18 - - 74 -23.82 360 154 \
*3.72296 50.6¢ PK2 .5 -20.28 29.90 54 -24.10 - - 360 154 \
*4.80356 55.1 PK2 34.2 -32.9 0 56.4 - - 74 -17.6 17 100 H
*4.80356 55.1 PK2 34.2 -32.9 -20.28 36.12 54 -17.88 - - 171 100 H
*4.80348 55.9 PK2 34.2 -32.9 0 57.2 - - 74 -16.8 165 112 \
*4.80348 55.9 PK2 34.2 -32.9 -20.28 36.92 54 -17.08 - - 165 112 \
7.19912 40.18 PK2 35.5 -30.9 0 44.78 - - 74 -29.22 0 100 H
7.20579 42.07 PK2 35.5 -30.9 0 46.67 - - 74 -27.33 296 112 \
9.60714 38.54 PK2 37 -26.9 0 48.64 - - 74 -25.36 15 386 H
9.60904 39.57 PK2 37 -26.9 0 49.67 - - 74 -24.33 316 100 \
9.60904 39.57 PK2 37 -26.9 0 49.67 - - 74 -24.33 316 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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19 CHANNEL RESULTS

IUL SUWON Lob Chamber

2024 Dct 3@ 89:0868:84

1a

186

_UL SUUON Lob Cham

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Meter Corrected

T | Reans | 0w | MRS | T | oocem | mewns | GRUE | NG| G | 6 | B | femy | o
1.87067 46.23 PK2 0.6 -26.7 0 0.13 - - 74 -23.87 0 100 H
1.86273 52.72 PK2 0.5 -26.7 0 6.52 - - 74 -17.48 2 118 \
*2.37607 49.26 PK2 1.7 -25. 0 5.06 - - 74 -18.94 60 391 H
*2.37607 49.26 PK2 1.7 -25. -20.28 4.78 54 -19.22 - - 60 391 H
*2.37601 50.21 PK2 1.7 -25. 0 6.01 - - 74 -17.99 23 107 \
*2.37601 50.21 PK2 1.7 -25. -20.28 5.73 54 -18.27 - - 23 107 \
2.5041 50.43 PK2 32 -25. 0 6.53 - - 74 -17.47 51 390 H
2.50377 53.45 PK2 32 -25. 0 9.55 - - 74 -14.45 2 123 \
*3.72028 46.14 PK2 3 -33. 0 45.64 - - 74 -28.36 5! 111 H
*3.72028 46.14 PK2 3 -33. -20.28 25.36 54 -28.64 - - 5! 111 H
*3.72182 50.7 PK2 3 -334 0 50.3 - - 74 -23.7 0 101 \4
*3.72182 50.7 PK2 3 -33.4 -20.28 30.02 54 -23.98 - - 0 101 \4
* 4.87945 56.57 PK2 34.2 -33 0 57.77 - - 74 -16.23 188 100 H
*4.87945 56.57 PK2 34.2 -33 -20.28 37.49 54 -16.51 - - 188 100 H
*4.87944 56.96 PK2 34.2 -33 0 58.16 - - 74 -15.84 176 109 \
*4.87944 56.96 PK2 34.2 -33 -20.28 37.88 54 -16.12 - - 176 109 \
*7.32059 43.33 PK2 35.5 -30.8 0 48.03 - - 74 -25.97 326 102 H
*7.32059 43.33 PK2 35.5 -30.8 -20.28 27.75 54 -26.25 - - 326 102 H
*7.32084 41.36 PK2 35.5 -30.8 0 46.06 - - 74 -27.94 275 268 \
*7.32084 41.36 PK2 35.5 -30.8 -20.28 25.78 54 -28.22 - - 275 268 \
9.76086 39.94 PK2 37.2 -26.2 0 50.94 - - 74 -23.06 136 100 H
9.7591 38.33 PK2 37.2 -26.3 0 49.23 - - 74 -24.77 309 118 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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39 CHANNEL RESULTS

168

.

H
Qg

Bl

Fonge (E21 By T Ty ey ey s Tapoian Taiin o @0 ] Fafifin  Wei/ig Pk Taaap G Tnatod  Faaitian

L SUMON Lob Ch

11

186

Bl

=
L 7S

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Radiated Emissions

Frequent Meter Antenna_717_F 10dB_Path Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
G | Readng et acton(eB) ~ LonsicB) DC Corr (48) Readina. (@Bovim) @) (@Bvim) @) (Degs) (o) Polarity

1.86403 46.8 PK2 30.5 -26.7 0 50.6 - - 74 -23.4 0 100 H
1.86573 52.75 PK2 30. -26.7 0 56.65 - - 74 -17.35 57 123 \
2.41586 48.05 PK2 31. -25. 0 54.05 - - 74 -19.95 58 372 H
2.41628 49.2 PK2 31. -25. 0 55.2 - - 74 -18.8 30 116 \i
2.54377 46.88 PK2 32.1 -25. 0 53.1 - - 74 -20.82 169 376 H
2.54373 49.63 PK2 32.1 -25. 0 55.9: - - 74 -18.07 24 106 \
*3.72628 46.16 PK2 3 -33.4 0 45.7f - - 74 -28.24 54 116 H
*3.72628 46.16 PK2 3 -33.4 -20.28 25.4: 54 -28.52 - - 54 116 H
*3.72715 47.4 PK2 3 -33.4 0 47 - 74 =27 140 166 \
*3.72715 47.4 PK2 3 33.4 -20.28 26.72 54 -27.28 - - 140 166 \i
*4.96051 59.32 PK2 34.2 -33 0 60.52 - 74 -13.48 176 265 H
*4.96051 59.32 PK2 34.2 -33 -20.28 40.24 54 -13.76 - - 176 265 H
*4.95947 58.01 PK2 34.2 -33 0 59.21 - 74 -14.79 187 100 \
*4.95947 58.01 PK2 34.2 -33 -20.28 38.93 54 -15.07 - - 187 100 \
* 7.44077 43.35 PK2 35.6 -30.3 0 48.65 - 74 -25.35 326 114 H
* 7.44077 43.35 PK2 35.6 -30.3 -20.28 28.37 54 -25.63 - - 326 114 H
* 7.44065 41.36 PK2 35.6 -30.3 0 46.66 - 74 -27.34 152 106 \
* 7.44065 41.36 PK2 35.6 -30.3 -20.28 26.38 54 -27.62 - - 152 106 \

9.9188 39.47 PK2 37.4 -27 0 49.87 - 74 -24.13 210 101 H
9.91933 38.05 PK2 37.4 27.1 0 48.35 - - 74 -25.65 317 110 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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10.3. WORST CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

UL SUWON Lok Chember | 2624

UL SUUDN Lab

Chamber |

15
- - Tl E— - - - B
Frequency (MHz)
Trace Markers
Meter Corrected o . . .
Frequency : Antenna_749_Fact Below_1G_Path . QPk Limit Margin Azimuth Height "
Marker (MHz) Fzg;ﬁg)g Det or(dB/m) Loss(dB) (Egi‘\’/'/”nf) (dBuV/m) (dB) (Degs) (cm) Polarity
1 48.042 37.35 Pk 19.8 309 26.25 40 1375 0-360 200 H
3 *112.062 47.26 Pk 16.4 30 33.66 4352 9.86 0-360 200 H
5 625.968 36.12 Pk 25 27.2 33.92 46.02 12,1 0-360 100 H
2 48.236 46.46 Pk 19.8 309 35.36 40 -4.64 0-360 200 v
4 144.266 54.44 Pk 13.7 29.7 38.44 4352 -5.08 0-360 200 v
6 398.697 4411 Pk 21.3 28 37.41 46.02 -8.61 0-360 200 v
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
Radiated Emissions
Frequency R’\eﬂaettj?r: Det Antenna_749_ Below_1G_Pat Cr:erra%?;ed QPk Limit Margin Azimuth Height Polarit
(MHz) ) dBuV)g Factor(dB/m) h Loss(dB) ( dBuWnﬁ’) (dBuV/m) (dB) (Degs) (cm) Y
144.266 50.91 Qp 13.7 -29.7 35.61 43.52 -7.91 288 108 \
48.1253 46.36 Qp 19.8 -30.9 35.96 40 -4.04 130 100 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Qp - Quasi-Peak detector

END OF TEST REPORT
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